
ID. PART DESCRIPTION QTY. REF.:

1 M10/150x110 DIN912 screw 1 M2TM10150110A9B

2 M10/150X120 DIN912 screw 1 TORNIAD912-0353

3 M10 nut 2 M2AM10DIN125AZB

4 Nylon Protector 2 CASQU352-0-1652

5 Aluminium spacer anod.silver 2 CASQU351-1-1651

6 Aluminium spacer 60mm (black) 1 CASQU451-0-1751

7 Aluminium spacer 73mm (black) 1 CASQU454-0-1754

8 Right metallic support (black) 1 PLATI369-1-0369

9 Left metallic support (black) 1 PLATI370-1-0370

10 Aluminium spacer 8mm (black) 1 CASQU453-0-1753

11 Aluminium spacer 17mm (black) 1 CASQU452-0-1752

12 Aluminium spacer 54mm (black) 2 CASQU455-0-1755

13 M12/175x110 DIN912 screw 2 M2TM12175110A9B

14 M12/175x100 DIN912 screw 2 M2TM12175100A9B

15 M10 DIN6923 nut 2 TUERCAD6923M10Z

16 M12 DIN433 washer 2 ARANM12DIN433ZB

BMW F750GS / F850GS ’18-

Pg. 1/2

REF  9779N  C R A S H  P A D S  F O R

1 Person

15 min

EASY

https://www.motorcycleid.com/puig/


2 3

4
5 7

13
15

10 8

1

114

3
115116

11131116

1111

14 16

14
9 12

15

12

BMW F750GS / F850GS ’18-

Pg. 2/2

M O U N T I N G  I N S T R U C T I O N S

 R I G H T  S I D E

 L E F T  S I D E

Learn more about guards and protection we have.

https://www.motorcycleid.com/guards-protection.html

